Annexure-1



ﬁ;lvmﬁmwmﬂw%vm%o

Bihar Urban Infrastructure Development Corporation Ltd.

303, ¥raf e1aR | Maurya Tower, g% Wi | Buddh Marg, W&t | Patna- 800 001 \ S’\’\
TN | Phone : +91-612-2210101, %a¥ 5o/ Fax No. : +91-612-2210103 __\© 1

. : - YA Buﬂdintlﬁlett?r'ﬁgomw _
E-mail : contact@buidco.in, web : http://buidco.in | /o%](g, ~'1SO 9001:2008, 14001:200

N0 1R OID ol Vo -0 16 -NoLtn~\F 2 eviafDate : 02| 68 |12
To,

Sri Raj Kumar Saini

General Manager (Project)

Tri-Tech (Beijing) Company Limited
Plot No-293, Kehsar Singh Estate
West end Marg, Saidula Jab,

New Delhi-110030, India

Sub:- Approval of the BEP of STP at Hajipur Sewerage Project.

- With reference to above mentioned subject we would like to inform you that the
[...]
Flange Back Frame Thimble Mounted,
Rising Spindle, Flush Bottom Closure
IS: 13349 .

Cast Iron (as per NIT)

0.573 M’/s

550 MM x 550 MM

0.573/(0.550 x 0.550) i.e. 1.89 M/s
Manual

1

RCC
0.573 M3/s
21Mx12M
2.5M

Bypass Sewage Pipeline, Bypass Chamber to Treated Sewage Sump Wet Well

No.

Material of Construction
Peak Flow Rate

Size

Velocity (at Peak Flow)

Bypass Man Holes

" Nos.

Material of Construction
_ Diameter

- Side Water Depth

1

RCC

0.573 M%/s

800 NB : :

0.573/ I1/4x 0.8 x 0.8) i.e. 1.14 M/s

3

'RCC (w/ RCC Top Cover Slab)

1.3 M
2.5 M (Max)




8.0 MECHANICAL FINE SCREEN CHANNELS

Nos.

Type

Material of Construction
Design Basis

Angle of Inclination

Length

Side Water Depth

Height of Screen Protection
Plate (Blind Step)

Inclined Submerged Screen
Length

Velocity (through Screen, at
Peak Flow)

Clear Width

ie.

Clear Spacing
No. of Openings

ie.

No. of Bars
Bar Thickness
Screen Width

Side Margin for Operating
Mechanism

Screen Channel Width :
Approach Velocity (Average Flow) :

Height of Screen

Head Loss through Screen
Design Clogging
Operation

Service

Hydraulic Check

Approach Velocity
(at Peak Flow)

ie.

2 (1 Working + 1 Stand-By)
Mat/ Step Fine Screen

RCC, with SS 304 Fine Screen
Peak Flow i.e. 0.573 M*/s

40°

6.0 M

1.OM

0225 M

(1.0/Sin 40° - 0.225) i.e. 1.331 M
1.0 M/s

0.573/(1.331x 1.0)

0431 M

6 MM

0.431/0.006

71.8, say 72

72-1i.e.71

2 MM

(72 x 0.006) + (71 x 0.002)
0.574 M, say 0.6 M

0.3 M

0.6+0.3ie.09M

0.255/ (0.9 x 1.0) i.e. 0.28 = 0.3

M/s (app.) Screen shall take care peak flow
SWD + Free Board (d/s) + Height
(Conveyor) + Free Fall i.e. 1.0 + 0.5 + 0.6 +
0.5 =2.6 M (Minimum)

300 MM (Maximum)

49% (Maximum)

Automatic (Controlled through Ultrasonic
Differential Level Sensor linked to PLC/
SCADA)

Intermittent

0. 0.573/ (0.9 x 1.0) i.e. 0.64 M/s




Velocity through Screen : 0.573/((1.331) x (72 x 0.006) x (1.0 - 0.0))

(at NIL Clogging) = 1.0 M/s

Head Loss (at NIL : 1/0.7 x (1* - 0.64%) / (2 x 9.81)

Clogging) = 0.043 M '

Velocity through Screen : 0.573/((1.331) x (72 x 0.006) x (1.0 — 0.49))
(at 49% Clogging) = 1.95 M/s

Head Loss (at 50% : 1/0.6 x (1.94* - 0.64%) / (2 x 9.81)

Clogging) = 0.288 <0.3 Mie. OK

Accessory Equipment : Drive Mechanism, Control Panel, Belt

Conveyor (w/ Electric Motor and Drive
Arrangement)/ MS Epoxy Painted/ FRP
Chute/ Hand Cart (2 Nos.)

Notes:

1. Ultrasonic Differential Level Sensor will be provided so as to activate Mechanical
Fine Screen Drive Mechanism when Upstream Level touches 300 MM above
Downstream Level and shuts off Screen Drive Mechanism when Upstream Level
reduces to 50 MM above Downstream Level.

2. Screenings will be mechanically collected on to a Conveyor Belt common to both
Fine Screens and then disposed off via Chute to Wheel Barrow at Ground Level.

3. The Conveyor Belt will start automatically when the Mechanical Screen starts and
will stop automatically after a lag period of 60 seconds after the Mechanical
Screen stops.

Inlet Isolation Sluice Gates

Nos. : 2

Type - ' : Open Channel, Rising Spindle, Flush
Bottom Closure '

Material of Construction ; Cast Iron (as per NIT)

Peak Flow Rate : 0.573 M%/s

Width : 400 MM

: Heigh.t : 1300 MM SWD + 300 MM FB
Veloclt_y (at Half Peak Flow) : 0.573/(0.4x 1.3) ie. 1.10 M/s
Operation ' :  Manual

2
Open Channel, Rising Spindle, Flyshta7
Bottom Closure

Cast Iron (as per NIT)




Half Peak Flow Rate
Width '
Height

Velocity (at Peak Flow)
Operation

9.0 MECHANICAL GRIT CHAMBERS

No.
Material of Construction

Design Basis

ie.
Design Surface Loading Rate
Plan Area (Required)

ie.
Plan Dimensions :
Hydraulic Retention Time
Volume
-Side Water Depth
Grit Storage Depth
Overall Depth

Note: Settled grit in Grit Chamber

Channel, lifted through Rake Classifi
Ground Level.

Inlet Isolation Sluice Gates

0.573 M%/s

550 MM -

1000 MM SWD + 300 MM FB
0.573/(0.5x 1.1) i.e. 1.04 M/s
Manual

2 (Working)

RCC, with MS Epoxy Painted Grit Scraper/
Rake Classifier/ CI Organic Return Pump
Half Peak Flow, i.e. 49500.0/ 2

24750.0 M%/day

0.286 M’/s

720.0 M*/M?-day

24750.0 M*/day / 720.0 M3/M?
34.4 M?

SOMx59M

60s

0.286 x 60 i.e. 17.2 M®
17.2/(59x 5.9)i.e. 0.49 M
041 M

0.49+0.411ie 09M

-day

will be mechanically scraped to Rake Classifier
er and dropped in to Wheel Barrow positioned at

2 .
Open Channel, Rising Spindle, Flush
Bottom Closure

Cast Iron (as per NIT)

Peak Flow

0.573 M/s

550 MM

950 MM SWD + 300 MM FB
0.573/(0.55 x 0.95) i.e. 1.10 M/
Manual

arjes, ¥




10.0 PARSHALL FLUME CHANNEL

No.

Material of Construction
Peak Flow Rate

Throat Width

Length

Upstream Head
Downstream Head

- Head Loss

Side Water Depth (d/s)
Width

Downstream Velocity
Side Water Depth (u/s)
Flow Measurement

11.0 AERATION TANK

The design sewage characteristics enterin

1.0 above.

No.
Material of Construction
Type of Aeration
Design Basis :
i.e.
Inlet BOD to Aeration Tank
Inlet BOD Load
ie.
MLSS Concentration, X
F00d (0 Micro-Organism
Ratio
Hydraulic Retention Time
ie.
Volume (Required) :
e,
Side Water Depth
Plan Area :
: ie.
Diameter :
Plan Area Provided
Accessory

PROCESS DESIGN CALCULAION‘ FOR STP PLAN |

1

RCC

0.573 M%/s

1.5 Feet (0.457 M)

9.8 M

0.672 M

0.421 M (Considered)

0.672 - 0.421 = 0.251, say 0.3 M
0.65M

0.8 M

0.573/ (0.8 x 0.65) i.e. 1.10 M/s
0.65+0.31.e.0.95M

Ultrasonic Sensor (Linked to PLC SCADA)

g the Aeration Tank will be as given in Clause

1

RCC

Fine Bubble Diffused Aeration
Average Flow, i.e. 22000.0 M3/Day
916.7 M’/Hour

300.0 mg/1

0:300 Kg/M® x 22000.0 M’/Day
6600.0 Kg BOD/ Day

5000.0 mg/1 .

0.15 Kg BOD/ Kg MLSS - Day

300.0 mg/1/ (5000 mg/l x 0.15)
0.4 days (9.6 Hours)

22000.0 M3/Day X 0.4 Days
8800.0 M*

5.0M

88000 M*/5.0M

1760.0 M?

474 M

[14x47.4x47.4i.e. 1764.6 Mz, i.e. OK
On-Line DO Meter (Linked to PLC/ i
SCADA) Trmtam %ﬁ}:’? o




Aeration Tank Inlet Channel

No. : 1
~ Material of Construction : RCC
Peak Sewage Flow Rate : 0.573 M?/s
Return Sludge Flow Rate : 0.255 M’/s
Total Sewage Flow Rate : (0.573 + 0.255) i.e. 0.828 M°/s
Width : 1.1M
Side Water Depth : 0.9M
Channel Velocity : 0.828/(20 x /4 x 0.25 x 0:25)
ne.  0.84 M/s

Aeration Tank Inlet Annular Channel

No. D 1

Material of Construction : RCC

Peak Sewage Flow Rate : 0.573 M%/s

Return Sludge Flow Rate : 0.255 M’/s

Total Sewage Flow Rate : (0.573 + 0.255) i.e. 0.828 M®/s

Width : 09M

Side Water Depth : 0.8 M

Nos. Orifices : 20

Orifice Size : 250 NB

Orifice Spacing : 1.26 M c/c

Orifice Velocity : : 0.828/(20 x [T/4 x 0.25 x 0.25)
1e. 0.84 M/s

Aeration Tank Outlet Weir Launder

No. ' : 1

Material of Construction : RCC

Peak Sewage Flow Rate : 0.573 M%/s

Return Sludge Flow Rate : 0.255 M%/s

Total Sewage Flow Rate : (0.573 + 0.255) i.e. 0.828 M°/s - ce, PRI |
Peripheral Length : 148.9 M | Goutam BFRFT
Width : 0.8 M ol
Side Water Depth (Urs) : 0.8 M

Side Water Depth (D/s) : 0.7M

Aeration Tank Outlet Chamber

No. : » 1

PROCESS DESIGN CALCULATION FOR STP PLANT Page 12




Material of Construction
Peak Sewage Flow Rate
Return Sludge Flow Rate
Total Sewage Flow Rate
Plan Dimensions

Side Water Depth
Volume

Hydraulic Retention Time

RCC
0.573 M/s

0.255 M%/s

(0.573 + 0.255) i.e. 0.828 M%/s
20Mx20M

7.45 M
2.0x2.0x7.45i.e.29.8 M®
29.8/0.828i.e.36 s

Pipeline, Aeration Tank to Secondary Clarifier

Design Flow Rate

Pipeline Diameter
Pipeline Velocity
Pipeline MOC
Accessory

Sludge Generation

Non Bio-Degradable VSS/
FSS
Biological Sludge Generation

Total Sludge Generation
Clarifier Underflow TSS, Xg
Sludge Recirculation Ratio

ie.

1.€.

Peak Flow + Return Sludge Flow

(2.25 + 1.0) x Average Flow

3.25x 0.255 = 0.828 M?/s

1000 NB

0.828/ (J1/4 x 1.0 x 1.0) = 1.05 M/s
DIK?7 .

65 NB Flushing Connection (with Valve)

0.27 x 22000.0 i.e. 5940.0 Kg/d

30% of Inlet BOD Load

0.3 x 6600.0 i.e. 1980.0 Kg/day
5940.0 + 1980.0 i.e. 7920.0 Kg/day
10000 mg/1

X/ (Xr - X)= 5000/ (10000 — 5000)
1.0

12.0 AERATION TANK POWER CALCULATIONS

Oxygen Requirement

Type of Aeration
Field Oxygen Transfer Efficiency
(at 5.0 M SWD)
Air Density
Oxygen Content in Air
Air Flow Rate

i.e.

1.€.

1.2 x Inlet BOD Load
1.2 x 6600.0 i.e. 7920.0 Kg O,/d
330.0 Kg Oy/ Hour

Fine Bubble Diffused Aeration
15%

1.2 KgM®

23%

330.0/(0.23 x 1.2x 0.15)
7971.0 M*/ Hour




Nos. Air Blowers -
Air Blower Capacity
Discharge Pressure
Accessories

13.0 SECONDARY CLARIFIER

No.
Material of Construction

Design Flow
Design Surface Loading Rate
Diameter

Side Water Depth
Volume

ie.

Hydraulic Retention Time
Peak Flow Loading Rate

Solids Loading Rate :
(at Average Flow) =

Secondary Clarifier Weir Launder

Design Flow Rate

- Launder Width
Launder MOC

Side Water Depth (U/s)

Side Water Depih (D/s)

1.e.

3 (2 Working, 1 Stand-By)

7971.0/2 i.e. 3985.5 say 4000.0 M*/Hour
0.6 Kg/cm? :

VFD Drives (Linked to PLC/SCADA)

1
RCC, with MS Epoxy Coated Peripheral
Drive/ FRP V Notch Weir
Average Flow 22000.0 M%/d
14.0 M*/M?- Day
(22000.0 M*/Day / 14 M*/M?-d x 4/ IT)"2
447 M
3.0M

TV/4x44.7TMx447Mx3.0M
4707.9 M*

4707.9/ 22000.0 x 24 i.e. 5.1 Hours
(22000.0 x 2.25) / (T1/4 x 44.7 x 44.7)
31.5 M’/M%- Day, i.e. OK

22000.0 x(1.0 + 1.0) x 5/(T1/4 x 44.7 x 44.7)

140.2 Kg/M?- Day, i.e. OK

Peak Flow i.e. 0.417 M%/s
0.8 M

RCC

0.6 M

0.55M

' 'Channel, Secondary Clarifier to Chlorine Contact Tank

Design Flow Rate

“hannel Width

Channel Side Water Depth
hannel Velocity

whndriee, Fhb
(GGoutas: BENYET
FOULS .
(2 SO»‘ AR

Peak Flow i.e. 0.573 M%/s
0.9M

0.6 M ,
0.573/(0.9 x 0.6) = 1.06 M/s

. SO SR
'.A}‘,.%’x-‘-"'

7

Page 1




No. .

Material of Construction
Hydraulic Retention Time
(at Average Flow)
Volume (Required)
Diameter

Straight Water Depth
Volume

Chlorine Dose

Chlorine Requirement

Chlorine Contact Tank Outlet Chamber

No.

Material of Construction
Plan Dimensions

Straight Water Depth
Volume

Hydraulic Retention Time
(at Peak Flow)

Flushing Pumps

Nos.
Type

Capacity
Discharge Head
Operation
~ Material of Construction
Casing
Impeller
Shaft/ Fasteners/ Foundation Bolts
Guide Rail

Accessory Equipment

-ESS DESIGN CALCULATION OR STP PLANT

1

- RCC (w/ Brick Masonry Baffles)

30 Minutes

22000.0/ 24/ 60 x 30 i.e. 458.3 M®

14.0 M

3.0M

[1/4x14.0x 14.0x 3.0 i.e. 461.8 M?, OK
5 PPM (Max)

22000.0 M*/d x 0.005 Kg/M?

110.0 Kg /Day i.e. 4.6 Kg/Hour (Max)

1
RCC

40Mx2.5M

2.8M

4.0x2.5x2.8i.e 28.0 M*
28.0/0.573 i.e. 48.9 s

2 (1 Working, 1 Stand By)
Submersible Non Clog, Wet Well
Installation

15.0 M’*/Hour

25.0 MWC

Manual

Cast Iron

Stainless Steel ASTM A 743 CF8M
Stainless Steel 316 Goutas
Stainless Steel SS 304

anerjee, Ph.
rafeamor

Submersible Electric Motors/ Lifting |
Chains/ Guide Rails

‘ote: The Flushing Pumps will pump treated sewage as required to the Centrifuges for
“sm}lg purpose .and to Polyelectrolyte Tanks for preparing polyelectrolyte solution.
hm% Connection (with Valve) will also be provided from the Pump combined




Delivery Header to the Aeration Tank — Secondary Clarifier Pipeline, Secondary Clarifier
Outlet Sludge Pipeline and to the Gravity Sludge Thickener Sludge Outlet Pipeline.

Individual Pump Delivery Lines/ Combined Delivery Header

Size : 65 NB
Design Velocity : 15.0/ 3600/ (T1/4 x 0.065 x 0.065)
i.e. 1.26 M/s
Material of Construction : GI Class C
Accessory Equipment : Non Return Valve/ Isolation Gate Valves/

Pressure Gauge

Channel, Chlorine Contact Tank Outlet Chamber to Outlet Manhole

Design Flow Rate : Peak Flow i.e. 0.573 M%/s
Channel Width : 0.9 M

Channel Side Water Depth : 0.6 M

Channel Velocity : 0.573/ (0.9 x 0.6) = 1.06 M/s
Channel MOC : RCC ’

15.0 CHLORINATION BUILDING

No. : 1

Material of Construction : RCC Roof/ Columns, PCC Floor, Brick
Masonry Side Walls for Chlorinator Room,
Side Open for Tonner Shed

Chlorinator Room : S5.0Mx4.0M

Height : : 4.5M

Chlorine Tonner Shed - : S0Mx8.0M

Height : 5.0M

Vacuum Chlorinators

Nos. : 2 (1 Working, 1 Stand-By)
Capacity _ : 5.0 Kg/ Hour

Chlorine Tonners

Nos. ' : 4 (1 Working, 3 Stand-By)
Chlorine Tonner Capacity : 950.0Kg

- PROCESS DESIGN CALCULATION FOR STP PLANT




Total Chlorine Storage

- Chlorine Dosing Booster Pumps

Nos.

Capacity
Discharge Head
MOC

Accessories

16.0 RETURN SLUDGE SUMP

No.
Material of Construction
Return Sludge Flow Rate
Hydraulic Retention Time
Volume (Required)
Length
Width
Side Water Depth
' Volume (Provided)
Accessory

Return Sludge Pumps

Nos.
Type

Return Sludge Flow Rate
Sludge Generation
Sludge Concentration
Sludge Flow Rate

' Pump Capacity (Required)
Pump Capacity (Provided)
Discharge Head

PROCESS DESIGN CALCULATION FOR STP PLANT Page 17

950.0 x 4/ 110.0 i.e. 34.5 Days

2 (1 Working, 1 Stand-By)
4.0 M*/ Hour '

40.0 MWC

Cast Iron

" Control Panel, 3.0 Ton Capacity Manual

Hoist complete w/ Manual Geared Traveling
Trolley and Monorail, Tonner Lifting Beam,
3.0 Ton Capacity Dial Type Load Indicator,
Auto Switchover F acility, Leak Detection/
Absorption Equipment, Safety Equipment

1

RCC

Average Flow x 1.0 i.e. 916.7 M*/Hour
10.0 Minutes

916.7/ 60 x 10 i.e. 152.8 M®

7.0M

4.0M

5.55M

(7.0x 4.0x 5.55) i.e. 155.4 M®, i.e. OK
Ultrasonic Level Sensor (Linked to PLC/
SCADA) ’

Working, [ Stand By) oni
Submersible Non Clog, Wet Well::
Installation
916.7 M>/Hour
7920.0 Kg/ Day
1%

7920.0 Kg/Day / (1000 Kg/M? x 0.01)
792.0 M*/Day i.e. 33.0 M*/Hour
(916.7 +33.0) / 2 i.e. 474.9 M*/Hour
475.0 M*/Hour
7.5 MWC




Operation : Automatic (Controlled by Ultrasonic Level
Sensor, linked to PLC/ SCADA)
Material of Construction

Casing : Cast Iron

Impeller o Stainless Steel ASTM A 743 CF8M
Shaft/ Fasteners/ Foundation Bolts  : Stainless Steel 316

Guide Rail : Stainless Steel SS 304

Accessdry Equipment : Submersible Electric Motors/ Lifting

Chains/ Guide Rails/ 2.0 Ton Capacity
Manual Chain Pulley Hoist/ ISMB 200
Monorail

Note: The Return Sludge Pumps will recycle back the settled sludge from Secondary
Clarifiers to the Aeration Tank on a continuous basis, A tapping from the Return Sludge
Pumps will waste excess activated sludge to the Gravity Sludge Thickener continuously/
intermittently as required.

Pipeline, Secondary Clarifier to Return Sludge Sump

Size : 600 NB
Design Velocity : 475.0 x 2/ 3600/ (I1/4 x 0.6 x 0.6)
i.e. 0.93 M/s ‘
Material of Construction oo DIK?7
Accessory Equipment : Khnife Edge Gate Valve/ 80 NB F lushing

Connection (with Valve)

Individual Pump Delivery Lines

Size : 300 NB :
Design Velociiy o : 475.0/ 3600/ (IT/4 x 0.3 x 0.3)
‘ ie. 1.87 M/s
Material of Construction : DIK7
Accessory Equipment : Non Return Valve/ Knife Edge Gate Valve/

Pressure Gauge

2 PO "{%,
{Sounam HBansy}es, £y
Combined Pump Delivery Header Projpasat

Size : 450 NB e

Design Velocity : 475.0 x 2/ 3600/ (I1/4 x 0.45 x 0.45)
, ie. 1.66 M/s

Material of Construction : DIK7

Accessory Equipment : Isolation Knife Edge Gate Valve

PROCESS DESIGN CALCULATION FOR STP PLANT




(Electrically Actuated)
Waste Sludge Line to Gravity Sludge Thickener

Size : 100 NB

Design Velocity : 33.0/3600/ (IT/4 x 0.1 x 0.1) i.e. 1.17 M/s

Material of Construction : DIK7

Accessory Equipment : Knife Edge Gate Valve (Electrically
Actuated)

17.0 GRAVITY SLUDGE THICKENER

No. : 1

Material of Construction : RCC w/ Central Drive/ Scraper

Sludge Generation : 7920.0 Kg/d, Dry Solid Basis

Design Sludge Loading Rate : 40.0 Kg/M>-day

Diameter : (7920.0 Kg/d / 40.0 Kg/M>-day x 4/]]) 2
1.e. 159M

Side Water Depth : 45M

Volume : I/4x159x 15.9x 4.51.e. 893.5 M°

Thickened Sludge : 3.0%

Concentration

Thickened Sludge Flow Rate : 7920.0 Kg/d / (1000.0 Kg/M? x 0.03)

to Centrifuge ie. 264.0 M*/d

Hydraulic Retention Time : 893.5/264.0 i.e. 3.4 Days

(w.r.t. Thickened Sludge)

18.0 CENTRIFUGE SHED

Sludge Flow Rate : 264.0 M?/day

Centrifuge Operation Hours : 18.0 Hours/day (Max)
Centrifuge Capacity - : 264.0/ 18.0 i.e. 14.7 M*/Hour
(Required)

No. Centrifuges Provided : 2 (1 Working/ 1 Stand-By)
Centrifuge Type : Solid Bowl

Centrifuge Capacity : 15.0 M*/Hour

(Provided)

Centrifuge Feed Pumps

Nos. : 2 (1 Working, 1 Stand By)
Type 7 : Helical Screw Positive Displacement

\
FROCESS DESIGN CALCULATION FOR STP PLANT Page 19




Capacity : 15.0 M*/hour